K;TI AQU ARION Donald J. Morrissey

President
Water Company

203.336.7650 phone

 Stewards of the Environment ™ 203.336.5639 fax

dmorrissey @ aquarionwater.com

July 13, 2023

Town of Ware Select Board

¢/o Stuart Beckley, Town Manager
126 Main Street

Ware, MA 01082

Email: sbeckley@townofware.com

Dear Mr. Beckley and Members of the Ware Select Board:

Aquarion Water Company of Massachusetts (AWC-MA) is pleased to submit the attached response for
the Purchase, Upgrade, Maintenance and Operation of the Town of Ware's Water & Wastewater Systems
8 Facilities. Aquarion is the largest water and wastewater investor-owned utility (IOU) providing services

in New England. This includes service to over 237,000 customers in 72 cities and towns, including five
[...]
¢. Is there any pending litigation or arbitration which could affect your organization’s ability to provide
operation and maintenance of the water and wastewater services for the residents of Ware? If so, please
describe. No, we have no pending material litigation or arbitration.

d. Has your firm ever had a contract terminated for cause within the past five years? If yes, provide details.
No, we have not. '

e. in the past five years, has your firm been a defendantin a I3wsuit, or arbitration in which it was alleged
that your firm or its employees or sub-consultants committed errors and omissions? If yes, provide
details. No, we have not.

f.  During the past seven years, has your firm or parent firm ever filed for protection under the Federal
bankruptcy laws? If yes, provide details. No, we have not.

g. Arethere any other factors or information that could affect your firm’s ability to provide the services being
sought about which the Town should be aware? No, there are not.

h. Please describe how your firm addresses residential infiltration. Residential infiltration will be addressed
through a comprehensive Inflow and Infiltration (1&&) program. Infiltration is primarily addressed through
systematic collection system maintenance and renewal. In most cases inflow, not infiltration, is the primary
driver of storm water entering the wastewater system. Sources of private inflow from roof leaders, sump
pumps and surface drainage can be significant and a systematic program for abating should be considered.
The development and implementation of a private inflow program including building ordinances that
prevent private inflow sources is usually undertaken in conjunction with the Town and Aquarion.

i. Does your firm have experience with allowing private septic haulers to deliver waste to your piant for a
fee? Aquarion presently does not operate a facility that accepts septage. Aquarion does recognize the
value of providing this service to the local businesses that rely on the Ware WWTP, in addition to the
revenues it provides that helps to offset rates for the wastewater system. Aguarion would look to continue
the acceptance of septage to the extent that market conditions allow and ensuring that it is a benefit to

the rate payers with minimal adverse impacts on the secondary biological treatment plant to remain in
compliance with the NPDES permit.

Qualifications Submission to the Ware Board of Selectmen

23



AQUARION
Water Company
Stewands of the Enuimni;tmt! -

ATTACHMENT A: TERM SHEET

Qualification Submittal to the Ware Board of Selectmen
24



Purchase Price

Financing

Employees

Regulatory

Closing Date

Capital Planning

Customers

Land

Advisory Board

Strong, Local

Expiration

! AQUARION

WWater Company

Stewands of the Environmen! "™

TERM SHEET

Purchase of the water and wastewater assets, excluding certain parcels of
real estate for $9,688,000.

Contingent upon Buyer Board Approval and completion of due diligence.
Costs to complete the transaction will be incurred by the buyer and seller respectively.

Buyer to finance the purchase price using internally generated cash.

Retain all current employees at comparable or better wages and benefits subject to
Aquarion’s pre-employment background and drug screening protocols.

Transaction close is subject to successful regulatory approval from MA DPU.

Seller to provide guidance and support as needed for required regulatory approval filings far
this transaction.

Buyer and Seller will work expeditiously to file all required regulatory applications within
four (4) weeks of execution of a definitive purchase and Sale Agreement and close within 30
days of regulatory approval.

Buyer and Seller will collaborate on a capital plan until regulatory approval is obtained.
Seller is to complete the SCADA upgrades as outlined in Addendum 2 of this RFP. Seller is to
complete the installation of the upgraded headworks at the wastewater treatment plant as
previously approved by the Board of Selectmen.

Customers will benefit from joining a water utility with comparable rates that is nationally
recognized for its customer service.

Buyer and Seller agree to work together to identify the parcels of land that will be acquired

in this transaction. Land not needed to operate the systems will be excluded from the
transaction and retained by the Town.

Buyer and Seller agree to work together to establish a local advisory board charged with
protecting the interests of customers within the Seller’s service territory.

Buyer is the strongest water utility in Massachusetts.
Buyer has strong balance sheet - Top utility credit rating
Buyer is supported by a strong, locally operated parent company.

These terms are valid through December 15, 2023.

Qualification Submittal to the Ware Board of Selectmen
25



AQUARION

Water Company

Stcwards of the Envirenmient -

ATTACHMENT B: ADDITIONAL TERMS AND CONSIDERATIONS

Qualification Submittal to the Ware Board of Selectmen
26



AQUARION
Watcer C‘ampr_ryg

- 1S_lmmnls’qf l}w Environmeni™

The items listed within this attachment are topics that need to be discussed and agreements made to
within the purchase and sale agreement. Aquarion seeks to work with the Town in an expeditious manner
to bring a positive resotution to each of these topics for all stakeholders involved.

1) Mechanical Screens Capital Improvement

The Board of Selectmen previously voted and approved the purchase and installation of new mechanical
screens at the headworks of the wastewater treatment plant utilizing ARPA funding that the Town was
provided. The Town is to complete the purchase of and installation of this project. If the project is not

completed by the closing of the transaction, the Town will remain liable to compiete the project as soon
as possible thereafter.

2) SCADA Instrumentation Capital Improvement

Addendum 2 of this RFP contains an engineering report from Wright Pierce dated November 2, 2022. The
report outlines the scope and cost estimate of a SCADA Instrumentation capital improvement project
relative to the water system. The Town is to complete this project as intentioned. If the project is not

completed by the closing of the transaction, the Town will remain liable to complete the project as scon
as possible thereafter.

3) Institute Approved Rate Adjustments

The Town is to implement the previously adopted and approved rate increases for water and wastewater

services as outlined in the Board of Selectmen meeting minutes dated November 16, 2021, effective
November 1, 2023, '

4) Public Fire Protection Charges

Post transaction the Town will be responsible for the payment of public fire protection charges.

5) Negotiate Land/Asset Purchases

The RFP lists ten parcels of land that the Town is seeking to sell as part of this transaction. Aquarion does
not wish to acquire parcels that are not needed for the operation of the system. Additionally, Aquarion
would look for the Town to agree to provide easements for access to all utility infrastructure that is not
located on land currently controlled by the Town or within the public right of way.

6) Negotiate and Collaborate on the Terms of a Purchase & Sale Agreement

Aquarion’s review of the purchase and sale template provided in this RFP lacks key components consistent
with this type of transaction. As such, Aquarion’s intention is to collaborate with the Town on a Purchase

and Sale Agreement consistent with the market and typical for 2 municipal sale of its water and
wastewater system,

Qualification Submittal to the Ware Board of Selectmen
27



AQUARION

Water Company

= E‘t_c;:anls of the Em;immnem‘:

7) Required Responses and Capital Improvements from Sanitary Survey

The Ware water department is to complete the required actions outlined in the most recent sanitary
survey, conducted by Mass DEP, dated November 15, 2022.

8) Lead Service Line Inventory

The Town received a grant from the State to complete the system wide inventory for lead service lines.
This project should be completed prior to the closing of a transaction.

Qualification Submittal to the Ware Board of Selectmen
28



= AQUARION

e Water Company

Stewards of the Environment ™

ATTACHMENT C: SELECT PROJECT DESCIPTIONS

Qualification Submittal to the Ware Board of Selectmen
29



AQUARION

Water Company

Slmucirds of the Envirornment

Table C-1. Easton Water Treatment Plant

Name of Water Sppply System 2 ~ Greater Bridgeport

Year cgmmissioned s - 1993

Design Capacity _ 20 MGD

Plant Type Conventional dual media filtration with lameila plate
settlers, treating high quality water from the Easton

- - Re_servcir o s

General Flant Condition N Excellent _

General Operations Remotely monitared, one shift operator coniralled on

regular work days. Plant consistently produces high-
quality treated water

The Easton Water Treatment Plant (WTP} is a 20 MGD conventional surface water treatment plant
commissioned in 1993. A raw water pump station, located along the main access road to the WTP, delivers
water to the first of two mixing chambers operating in series where sodium hydroxide, alum and polymer
are added. The chemically treated and mixed raw water passes through three parallel flocculation basins
and then to three plate settler basins. Sodium hypochlorite and polymer are added to the clarified water
before entering eight dual media filters (DMF) in the filter building. Each DMF has approximately 400 sq.ft.
of surface area with a 24-inch depth of anthracite and a 12-inch layer of sand filter media. The filters are
operated as declining rate filters. The main treatment building also houses chemical feed and storage
systems, electrical and process control equipment, laboratory, control room and offices. Filtered water
flows to two 3 million gallon (MG) welded steel clearwells with concentric baffle curtains. Filtered water
is treated with sodium hydroxide (pH adjustment), sodium hypochlorite (disinfection), zinc
orthophosphate (corrosion inhibitor), and fluorosilicic acid {fluoride addition) before entering the
clearwells. Finished water from the clearwells flows by gravity to the distribution system.

The instrumentation and control system in the plant is based on General Efectric, GE-Fanuc programmable
logic controllers with two warkstations running Wonderware HMI software. The PLC-SCADA system is
distributed with multiple /O cabinets having serial communication via proprietary GE, Genius
communication protocol. The WTP has capabilities for communication to remote locations via telephone
or radio communication links. Hach in-line analyzers are provided for monitoring vital water quality
parameters (turbidity, pH, chlorine residual) in the plant.

Implementation of a sophisticated PLC-SCADA has significantly automated the Easton operation. The WTP
is operated by two operators and one maintenance technician 8 hours/day, 5 days a week. Other times,
the plant runs unattended with remote monitoring from Aquarion’s central control facility at Stamford.
The power demand in the plant is tightly controlled and most of the energy intensive activities are done
outside the peak power demand period in the main power supply grid.

The Easton WTP has been in the Partnership for Safe Water (PSW) program for over 15 years and it
received the PSW Director’s award for outstanding performance in 2015.

Qualification Submittal to the Ware Board of Selectmen
30



AQUARION

Water Conpany
Stewards Qr the Environmen! =

Table C-2. Hemnlocks Water Treatment Plant

Name of Water Supply System Greater Bridgeport System

Year cc_m';;'lissioned o 1897 o

Des_ign -Capacity = 50_ EIIG_D - o

Plant Type il * Stacked EAﬁD_u;I_Media Filter system lreatiné_h?gh quality
_ B _ water from the Hemlocks Reservoir

Eéneral Pi_ani“(-?,ondiﬁon i S Very Good >

General Operations . Remotely monitored, one sh_tft;per:to; controlled on e

regular work days. Plant consistently produces high-quality
treated water

The Hemlocks WTP is a 50 MGD, stacked Dissolved Air Flotation (DAF) and Dual Media Filter (DMF) surface
water treatment plant commissioned in 1997. The plant is housed in a five-story structure. The plant
control room, DAF basins, chemical storage and feed systems, standby generator and boiler are located
on the first floor of the plant building. The basement of the building houses most of the process pumps
and monitoring equipment and the mezzanine houses the air scour system, piping and large valves with
actuators. The second floor houses the dewatered sludge conveyor and the top most floor houses
cantrifuges.

A raw water pump station, situated adjacent to the Hemlocks Reservoir, delivers raw water to a contact
tank, and then to two mixing basins operated in series (where sodium aluminate and a cationic polymer
are added). Water then flows through nine parallel flocculation basins and feeds nine DAF/DMF tanks
that have 24-inch thick layer of anthracite and 12-inch layer of sand. Sodium hypochlorite is added to the
DAF/DMF tanks for pre-disinfection and oxide coating of the filter media. Floated solids from the DAF
units flow into a residual storage tank and settled solids are pumped up to two centrifuges located on the
third floor, Dewatered solids discharges onto a screw conveyor on the second floor, which transfers the
solids to a roll-off container storage on the floor below for off-site disposal. Filter backwash waste is
pumped into the raw water main to the plant. Filtered water is dosed with sodium hydroxide (pH
adjustment), sodium hypochiorite (disinfectant), zinc orthophosphate (corrosion inhibitor), and
fluorosilicic acid (tooth decay prevention) at the inlet of a 4 MG clear well. Finished water is stored in an
8 MG circular welded steel treated water storage tank, located adjacent to the Hemlock Reservoir, and
then flows by gravity to the distribution system.

The WTP is operated by three operators and one maintenance technician 8 hours/day, 5 days a week.
Other times, the plant runs unattended with remote monitoring from Aquarion’s central control facility
at Stamford. The power demand in the plant is tightly controlled and most of the energy intensive
activities are done outside the peak power demand period in the main power supply grid. Aquarion
received a significant refund check from the power provider for reducing energy use in the WTP during
peak demand hours. 1&C systems and in-line analyzers are similar to the arrangements at the Easton WTP.

The plant uses proven and innovative DAF/DMF water treatment technologies with a compact stacked
design. Overall, the Hemlock WTP treats high quality surface water from the Hemlock Reservoir and
produces good quality treated water.

Qualification Submittal to the Ware Board of Selectmen
31



AQUARION

Water Company
Stewards of e Environntent =

Table C-3. Putnam Water Treatment Plant

Name of Wat_e_r Supply System Greenwich and _New York Supply Zones

Year commissioned 1 1926 o

Design Capacity 20 MGD )

Plant Type S Conventional Dual Media Fiiter (DMF) ptant treating good
quality water from the Putnam Reservoir

General Plant Condition ' Good -

Gene}albbemlions 247 operator controlled plant. A Partnership?c;r_Safe Water
plant producing treated water conforming to regulatory

requirements.

The Putnam WTP treats surface water from the Putnam Reservoir. A significant capital improvement
program (around $25 million) consisting of a series of Initial Capital improvements (ICls) was completed
in 2012 to replace the original clearwell with a new, larger (3.2-million-gallon capacity) dual-cell clear well.
The program also included construction of a new chemical feed and storage building. The plant still has
the original mixing basins, sedimentation basins, and filter basins. The filters were upgraded in 2006-2007
to include new underdrains and air scour systems. The Putnam WTP includes two mixing basins, two
sedimentation basins (one open and another covered), 16 dual media filters (8 single cell filters and 8
double cell filters), a clearwe!l, a chemical feed and storage building, residual processing units, and pump
stations. The plant also has a chlorine dioxide feed and storage system {installed in 2014), that is in the
filter building, to combat occasional filter clogging algae. Alum, sodium hydroxide, polymer and purate
(chlorine dioxide) are added to the mixing basin. From the mixing basin, water flows through the
sedimentation basin(s) to dual media filters. Filtered water is treated with sodium hydroxide (pH
adjustment), sodium hypochlorite ({disinfectant), zinc orthophosphate (corrosion inhibitor), and
fluorosilicic acid (fluoride} before entering the 3.2 MG clearwell. A high-service pump station transfers
finished water to an elevated storage tank on the plant site. Finished water from the clear well also flows
via three gravity mains to the New York and Greenwich distribution systems.

The residuals treatment facility {installed in 1999) includes settling, thickening, and centrifuge dewatering
units. From the thickener, the residuals are fed directly into a single Humboldt centrifuge and dewatered

residuals from the centrifuge are dropped into a roll-off storage container via belt conveyor and sent off-
site for disposal.

The WTP has 12 operators who work in shifts around the clock, 7 days a week. The plant has been a
member of the AWWA's Partnership for Safe Water (PSW) Program for over 14 years and received the
PSW Director’'s Award for Qutstanding Performance in 2015,

I&C system is based on General Electric, GE-Fanuc programmabte logic controllers with two workstations
running Wonderware HMI software. The SCADA control system and HMI software are similar to that at
the Easton and Hemlocks WTPs. The control system, analytical equipment and sensing devices are recent
installations and utilize up-to-date technology.

Qualification Submittal to the Ware Board of Selectmen
32



AQUARION

Water Company
Stewards gf lhe_E.;wimumeul v

ATTACHMENT D: NEW HARTFORD, CT CASE STUDY

Qualification Submittal to the Ware Board of Selectmen
33



AQUARION
Water Company

Stewards of the Environment =

New Hartford, like many CT municipalities, owns a wastewater system with significant challenges. Despite
years of diligent work by municipal leaders, and a volunteer WPCA board, the Town is faced with a
wastewater system that runs an annual deficit and requires subsidization from its general fund to meet
its debt service. Aquarion was brought in to manage the plant through a contract operations agreement.
Through the first 16 months of that contract Aquarion was able to lower wastewater operations and

maintenance budget items not associated with labor or non-routine services by 17%. Below are a few of
the accomplishments:

. Process Optimization. Aquarion operators improved the operations of the auger screen, grit
chamber, Sequencing Batch Reactor {SBR) biological process control, tertiary filters, equalization tank
operation, and the UV disinfection system during the first year of our contract.

. Sludge Disposal Savings. Aquarion reduced the number of sludge truck loads sent off-site for
disposal from 53 in FY 2016-17 to seven in FY 2019-20 ($23,000 per year cost savings); we currently have
stabilized the number of trucks at 10 to 12 per year.

. Electrical Cost Savings. Aquarion optimized the process control operations of the SBR process
based on oxygen levels and reduced the annual WPCF electrical costs by 10 percent.

) UV Disinfection Improvements. Aquarion conducted an optimization study and implemented

changes in flow patterns to the tertiary filters and UV disinfection process that allowed a reduction in the
number of UV lamps from 48 to 16.

. Equalization (EQ) Tank Cleaning. Aquarion operators were trained in confined space entry and
were able to perform EQ tank cleaning (that had not been completed for six years) and saved the WPCA
about $6,300 per year in third party contracts.

. Standby Power Coordination. When the standby generator failed at the WPCF, Aquarion was able
to communicate with the CTDEEP and arrange for the mobilization of an Aquarion generator from another
site. The contingency plan coordinated by Aquarion resulted in about a $15,000 savings to the WPCA.

Even after Aquarion was able to significantly lower the operating costs of the plant through careful
management, the WPCA still faced an uncertain future as it looked at long term capital needs and what
the required trajectory of its rates would look like. As a result, the Town decided to solicit proposals for
the privatization of the water and wastewater systems and to remove the risk of operating the water and
wastewater infrastructure. After considering responses from Aquarion and two other firms, the Town
selected Aquarion as the buyer of the system. The selection was further ratified by a town-wide

referendum in March 2021. Aquarion has filed the application for approval of the sale with the CT PURA
subsequently.

Qualification Submittal to the Ware Board of Selectmen
34



AQUARION

k- Water Company

: 'S}.mmrds of the Environment =

ATTACHMENT E: DOVER, MA CASE STUDY

Qualification Submittal to the Ware Board of Selectmen
35



AQUARION
Water Company
Stewands of the Euwfm_l;me;t -

Aguarion acquired a water system in Dover, MA in 2021 that had numerous issues including long-term
discolored water, periods of low pressure and/or no water during high summer demands, and regular
emergencies that caused significant overtime.

Regarding discolored water, Aguarion resolved the issue within several months of ownership. Aguarion
field technicians first implemented a sampling program to determine the concentrations of iron {Fe} and
manganese (Mn) in the individual wells. Aquarion discovered a significant difference in the levels of Fe
and Mn in the various wells, even within the same wellfield. Thus, Aquarion adjusted the operating
strategy to maximize use of the higher quality wells and minimize use of the lower quality wells. Aquarion
is also constructing infrastructure improvements (inciuding treatment, wellfield, distribution system, and
pump station projects) that will increase the capacity of the higher quality wells,

Also relative to discolared water, the distribution system hadn’t been properly flushed for many years
because it was thought that without a water storage tank in the system, there wouldn’t be adequate flow
to flush the water mains. Aquarion determined that the system could in fact be flushed using the capacity
of the existing well pumps and flushing at night when demands were low. Aquarion successfully flushed
the entire distributions system, which led to an immediate improvement in water guality.

Regarding low pressures and/or no water during high summer demands, prior to Aguarion ownership, it
was believed that there was inadequate water supply for the system. That was not the case. The issue
was that wells were not being used effectively due to lack of instrumentation and inadequate electrical
and control systems. Aquarion installed level sensors in wells, installed VFDs for well pumps, and
upgraded monitoring systems. With these changes, Aquarion was able to meet summer demands during
a drought, and did so without even having to use all the wells.

Regarding emergency events and related overtime, when Aquarion acquired the system, the operations
staff reported that there were numerous afterhours emergencies each week related to supply and
treatment issues. As described above, Aquarion addressed the supply issues and efiminated emergency
events related to supply. Aquarion did the same with treatment systems by identifying and fixing chemical

system issues. Within a month of Aquarion’s ownership, emergencies and overtime were reduced
significantly.

Qualification Submittal to the Ware Board of Selectmen
36



Attachment A
Form |

Certificate of Tay Compliance

Pursuant to Chapter 62C, §49A(b) of the Massachusetts General Laws, I,

M\d S N\o{‘ﬁsscyf authorized signatory for
{Name) !

-Aﬂ):,rm l}\kl[( (C;m_fba'{ OL N\eSsze lfll!l’H’fdﬂ hereby certify under the pains and